



CERTIFICATE OF ANALYSIS

PRODUCT NAME: CERIUM OXIDE
 QUANTITY: 5000KGS
 MANUFACTURE DATE: 2023.5.10
 TEST DATE: 2023.5.10

ITEM	UNIT	RESULT
REO	%	99.14
CeO2/REO	%	99.97
La2O3/REO	%	0.024
Pr6O11/REO	%	0.0023
Nd2O3/REO	%	0.0014
Sm2O3/REO	%	<0.0010
Y2O3/REO	%	<0.0010
Fe2O3	%	<0.0010
CaO	%	<0.0050
SiO2	%	<0.010
CL-	%	0.061
SO4 ²⁻	%	0.015
LOI	%	0.78
D ₅₀	μm	26

For and on behalf of
 ANHUI FITECH MATERIAL CO., LTD
 安徽征越新材料科技有限公司

吴飞

Authorized Signature(s)

Conclusion: Comply with the standard.